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NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 7307 2004 000 |%'¥15 GEAR 1
2 7307 2085 000 |%'v21 GEAR 1
3 7307 2003 000 |N347 Y47k SHAFT 1 - No.6180603( BY1201)  |H LIz
3 7307 2003 000 |47 Y%7b SHAFT 1 - No.6170698( BY1202 )  |#'Ib=h
3 7307 2003 001 |N347 Y47 SHAFT 1 D |No.6180604 - (BY1201) |#vb=
3 7307 2003 001 |N'347 Y47 SHAFT 1 D |No.6170699 - (BY1202) |vyb=k
4 7307 2086 002 |%'¥27-32 GEAR 1
5 0750 0062 050 |A'7Yvy BEARING 1 16205
6 0750 0062 040 |A'7Yvy BEARING 1 16204
7 7305 2025 000 |55yFASSY CLUTCH 1
8 0840 1025 387 |A4Ny—b SEAL 1 |UE25387
9 0350 0170 828 |PW WASHER 1 |8x28x45 - No.6180603( BY1201 ) | ILb=h
9 0350 0170 828 |PW WASHER 1 |8x28x45 - No.6170698( BY1202 )  |#'ILb=h
9 0350 0161 230 |PW WASHER 1 |12x30% 3.0 D |No.6180604 — (BY1201)  |Fyb=k
9 0350 0161 230 |PW WASHER 1 [12x30% 3.0 D |No.6170699 - (BY1202)  |#yb=
10 K710 0108 016 |F# )b BOLT 1 |M8x16 - No.6180603( BY1201 ) | JLh=k
10 K710 0108 016 |F# Lk BOLT 1 |M8x16 - No.6170698( BY1202 ) | ILh=k
10 | A351 0112002 |UFyb NUT 1 |M12 D |No.6180604 — (BY1201)  |#vb=
10 | A351 0112002 |UFyb NUT 1 |M12 D |No.6170699 - (BY1202)  |#vb=
11 K710 0108 020 |Fi& b BOLT 4 |M8x20
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